RefN

Part No.

Chinese Description

English Description

Q'ty

all

s7,s6

sll

—_

22000-LA73-0100

CG200-AZK /B -24BE S 88 BB

CLUTCH COMP

22000-LA73-0100-S11

1
1

22000-LA73-0100-S300 1 S300
2(22403-1006-0000 EE T PUSH ROD,CLUTCH 1 x
3]91129-J034-00000B EZ B REMS<20(BE) BOLT M6x25 6| x
4(92102-00000016003 & (16003) BEARING (6001) 1| x
5(22121-LA12-0000 EosawsdAs END COVER,CLUTCH 1| x
6]22142-LA73-0000 BEEHE SPRING,CLUTCH 6| x
7(91403-1008-0000 BEEERNE 20 CIRCLIP 20 1| x
8(22105-LA73-0000 BEHEPLE CENTRAL SLEEVE.,CLUTCH 1| x
9(22214-LA73-0000 EABREIHERL FRICTION PLATE ASSY 6| x
10[22215-J034-0000 BEENERE FRICTION PLATE ASSY 50 x
11{22122-LA73-0000 BEsRER CLUTCH PRESSING PLATE 1 X
12(22002-1006-0000 EoRTERE SPLINE WASHER 1] x
13{22150-LA73-0000 EEeSENELAE CLUTCH OUTER CASE COMP 1| x




Crankcase Cover.xls

Part No. Chinese Description English Description Q'ty all s7,s6 s11 megj.
1|/B166740A0600407 NEIRRE M6x40 BOLT M6x40 15 X
2|B166740A0600167 NEIRRE M6x16 BOLT M6x16 1 X
3|B166740A0600507 NEIRRE M6x50 BOLT M6x50 3 X
4|B166740A0600257 NEIRRE M6%25 BOLT M6x25 2 X
5{19001-1A20-0003 KREZ WATER PUMP COVER 1 X
6/90101-30085000190 O BEE 8.5%1.9 O-RING 8.5x%1.9 1 X
7/91132-1A20-0000 KR & KR M8x10 BOLT M8x10 1 X
8/91521-08001200063 EfIH8x12%6.3 DOWEL PIN 8x12 2 X
990101-30630000265 O B E63%2.65(HK) O-RING 65x%2.65 1 X
10{90101-20087000190 BER) O-RING8.7x1.9 2 X
11|2242A-1006-0300 CB125-3BESERIBAS CLUTCH LEVER ASSY 1 X X
12|22427-1006-0000 CB125B &SR BHE CLUTCH LEVER SPRING3*12 1 X
13|B0087901030120000 GB879.14§ 3x12 POSITION PIN 1 X
14|12421-1A20-0301 SBl25a i =-3# RAHHEH R.CRANKCASE COVER ASSY 1 X X
15|14301-1006-0000 HAR4AE OIL RULER ASSY 1 X
14301-1006-0000A OIL RULER ASSY 1 X
16{90101-10180000300 OF, 1 18x3 O-RING 18x3 1 X
17]|91521-08001400000 EfUE 8x14 DOWEL PIN 8x14 2 X
18/90206-1008-0000 AHMEEERE GASKET,R.CRANKCASE COVER 1 X
19|B166740A0600207 NEIRRE M6%20 BOLT M6x20 3 X
20|B166740A0600287 NEIRRE M6x%28 BOLT M6x28 2 X
21|B00818000600122 24T M6x12 SCREW M6x12 4 X
12301-1008-0000 RS (R A ) L.CRANKCASE COVER 1 X
22(12301-1008-0000A L.CRANKCASE COVER 1 X >>2008
12301-1008-0000B L.CRANKCASE COVER X 2008>>
23|92102-1008-0001 CG125DE MR (B E) NEEDLE BEARING (HK101410) 1 X
24|90204-1008-0000 ERBAEEEHER GASKET , L.CRANKCASE COVER 1 X
25(12303-G011-0000 MIAE CAP, SMALL SIGHT HOLE 1 X
26(90101-10132000265 O BiE 13.2x2.65 O-RING 13.2x2.65 1 X
27(91521-10001400000 Efg 10x14 DOWEL PIN 10x14 2 X
28|B166740A0600257 NEIRRE M6%25 BOLT M6x25 1 X
12302-1008-1000 EHMBEEERAR) BACK COVER,L.CRANKCASE 1 X
29(12302-1008-1000A BACK COVER,L.CRANKCASE 1 X
100018-001 BACK COVER,L.CRANKCASE 1 X
30/90101-10274000265 OB @ 27.4%2.65 O-RING 27.4%2.65 1 X
31|12307-1008-1000 EER RS ERAR) COVER 1 X
12307-1008-1000B 1 X >>2007
32|90101-10620000300 O, BB 62x3 O-RING 62x3 1 X
1 X

33

12308-1008-1000

TRk .55 (R 4 FK)

COVER,REDUCTION GEAR

an

o 2R

7)) %

an




Crankshaft-Piston-Connecting Rod.xls

No Part No. Chinese Description English Description Q’ty all §7,s6 | sll megj.
1320B-LA73-0000 fh AT 2B CRANKSHAFT CONNECTING ROD ASSY 1 X >>2008
1320B-LA73-0000A 1 X 2008>>

1{1320B-LA73-0000-S11 X
1320B-LA73-0000-S300 1 300ccm
1320B-LA73-0000-S400 1 400 ccm

2(91106-1008-0000 R Z IR M10x36 BLOT M10x36 1 X

3[13222-1008-0000 N EX P E CRANKSHAFT TIMING GEAR 1 X

4]92102-63-28-RS-P5 7K (63/28-RS/P5) BEARING (63/28/P5/Z) 1 X

5[91601-1006-0000 R EB AL B 25%x14x4 SEMICIRCLE KEY 25x14x4 1 X

6[13220-LA73-0000 HEEITAE CONNECTING ROD COMP 3 1 X

7192102-00063-28-P5 7K (63/28/P5) BEARING (63/28/P5) 1 X

822004-1006-0000 BERREEE DISH WASHER 1 X

9[91203-1008-0000 HBEERES NUT, OIL FILTER 1 X

10{13103-LA66-0100 CG200-ASFER—(NE) PISTON RING 1 1 X
11{13104-LA66-0100 CG200-ASFER=—(ME) PISTON RING 2 1 X
12[13120-LA66-0000 SHIRA S OIL RING ASSY 1 X
13[1310A-LA66-0300 CG200-ASEEFE R (ME) [PISTON RING COMP 2 X

1310A-LA66-0300-S11 X
14{91401-1006-0000 EEEN CLIPCLIP, PISTON PIN 1 X
15{13102-LA66-0000 EEY PISTON PIN 1 X

13101-LA66-0200 CG200-ASEECGAE ) PISTON 1 X
16[13101-LA66-0200-S11 X

13101-LA66-0200-S400  |CG200-ASEECGAE M) PISTON 1 400 ccm




Cylinder ASSY .xls

RefNo.|Part No. Chinese Description English Description Q’ty all s7,56 | sll megj.
1{B06170000800009 GB617082 M8 NUT M8 2l x
2/91138-1008-0000 LK HES ORI 4 M6x35 STUD M6x35 2l x
3[1572B-1008-0000 HhELS VALVE STEM SEAL ASSY 2 x
4/81300-1006-0000 XIE (DSTC) SPARK PLUG (D8TC) 1l x
5/90103-LA51-0000 SEL EEREE COVER 1 X >>2008
90103-LA51-0001 SELK EEREE COVER 1 X 2008>>
6[11226-LA73-0000 SEkE®E CYLINDER HEAD UPPER COVER 1 X >>2008
11226-LA73-0000A SRk EE CYLINDER HEAD UPPER COVER 1 X 2008>>
7|B05789000600287 128 M6x28 BOLT M6x28 51 x
8|B05789000600127 128 M6x12 BOLT M6x12 1l x
9]93301-70651512000 BB E6.5x1.5%12 WASHER 6.5x1.5x12 1l x
1122B-LA73-0001 SELEE CYLINDER HEAD ASSY 1 X 2008>> 197 CCM
10{1122B-LA73-0001A CYLINDER HEAD ASSY 1 X 2008>> 193 CCM
1122B-LA73-0001-S11 CYLINDER HEAD ASSY 1 X
11[90101-20335000300 OF B E B 33.5%3 O-RING 33.5x3 1] x
12[15800-L044-0041 HSEEH JQ-41) PIPE COMP,INTAKE (JQ-41) 1l x
13|B06170000600009 GB617082 8 M6 NUT M6 2l x
14/B0578300060020700 128 M6x20 BOLT M6x20 2l x
15(161000-006 ;3 =N CARBURETOR ASSY 1 X
161000-007 CARBURETOR ASSY 1 X
16/91104-LA51-0000 L SK T 4R FE 0842 M8x82 BOLT M8x82 1l x
17/93301-80852218000 A 8.5x2.2x18 WASHER 8.5x2.2x18 1l x
9022B-LA73-0000 SELZRHBAE GASKET ASSY,CYLINDER HEAD 1 X >>2008
18/9022B-LA73-0000A GASKET ASSY,CYLINDER HEAD 1 X 2008>>
9022K-LA73-0000 GASKET ASSY,CYLINDER HEAD 1 X
19]91521-10002000000 ENLEE 10x20 DOWEL PIN 10x20 2 x
20{90101-20100000160 O Z A 10x1.6 O-RING 10%1.6 1l x
1110B-LA73-0000 SEAES4G CYLINDER BLOCK COMP 1 X >>2008
21{1110B-LA73-0000A CYLINDER BLOCK COMP 1 X 2008>>
1110B-LA73-0000-S11 CYLINDER BLOCK COMP X
22(90205-LA73-0000 SHAZEHR GASKET,CYLINDER BLOCK 1 X

90205-LA73-0001

GASKET,CYLINDER BLOCK




Gearshift Mechanism.xls

Ref
No. [Part No. Chinese Description English Description Q'ty all |s7,s6| s11 | megj.
1[24300-LA73-0100 AN T ASSEMBLY, GEARSHIFT LEVER 1 x >>2008
24300-LA73-0100A ASSEMBLY, GEARSHIFT LEVER 1 x 2008>>
2|B0089401120000000 |¥4E 12 CIRCLIP 12 1 x
3]|24303-1006-0000 Y EES SPRING, GEARSHIFT LEVER 1 x
4]24319-1008-0000 BREER LEVEL, GEARSHIFT 1 x
5|24301-LA73-0000 CG200-AK i ishH & GEARSHIFT SHAFT 1 x
6[24302-1008-0000 B EEEES RETURN SPRING, GEARSHIFT LEVER 1] x
7193301-51400520000 [ R4EF 2 14x0.5%20 WASHER 14x0.5%20 1 x
8|B0089401140000000 |¥HE 14 CIRCLIP 14 1 x
9(24400-1008-0016 TIREAR (BT-16) PEDAL, GEARSHIFT (BT-16) 2l x
10[24107-1006-0000 ®XH SHAFT, FORK 1 x
11[24104-1006-0000 EEEFES RIGHT FORK, COUNTERSHAFT 1] x
12[24106-1006-0000 FHERX CENTER FORK, MAINSHAFT 1 x
13[24105-1202-0000 B EEEETR S LEFT FORK, COUNTERSHAFT 1 x
14B05783000600257 821 M6x25 BOLT M6x25 1 x
15[B00093000600000 EEYS WASHER 6 1 x
16(24202-1008-0600 HEMR STOPPING PLATE 1 X
17[B0011901040100000 |%5F 4x10 PIN 4x10 11 x
18[24213-1202-0000 FIREL GEARSHIFT DRUM 1] x
19[88004-1Z02-0000 45 2 sk CONTACT , CEARINDICATION 1] x
20(88031-1Z02-0000 HMELRAS CABLE ASSEMBLY, GEAR INDICATION 1] x
21[9115B-JZ02-0000 BEBRFRY CGL50DE] 1244 B 12 £] A 5 M5x20 BOLTM5%20 2l x
22[91115-1008-00000B  |CG125DfH L fE U R R4 (R B HEF)M6x20 [BOLTM6x20 1 x
23[2434A-1008-0100 ENVIRAE LOCATING PLATE UNIT 1 x X
24(24304-1006-0000 TE AR 8 {55 % RETURN SPRING, LOCATING PLATE 1 x




magr Magneto Comp.xls

Ref
No. |Part No. Chinese Description English Description Q'ty all s7,s6 sl1 megj.
1[82100-1008-0000 |#a EBHL MAGNETO 1 X
2(82130-1008-0000 |FEENEFAHES ROTOR ASSY,MAGNETO 1 X
3[82120-1008-0100 |HEBHEFAS STATOR ASSY,MAGNETO 1 X
B0082300050016
4{2 124T M5x16 SCREW M5x16 1 X
B0578300050025
5|7 124 M5x25 BOLT M5x25 1 X




Transmission Mechanism.xls

Part No. Chinese Description English Description Q'ty all $7,6 sl megj.
1{23220-MZ01-0000 FHAS MAIN SHAFT ASSY 1 X 2008>>
23220-MZ01-0000-S11 1 X x  |>>2008
2]93301-E1521002500 IEHERE] 15.2x1x25 THRUST WASHER 15.2x1x25 1 X
3(23222-LA73-0002 Rt MAINSHAFT 2ND SPEED GEAR 1 X
4(23222-MZ01-0000 FH4 R MAINSHAFT 4ND SPEED GEAR 1 X
5(23223-1006-0000 WHEE SPACER WASHER 1 X
6]91402-D002-0100 $4Blp18.5%1.2x922.1 INNER CIRCLIP ¢18.5x1.2x¢22.1 1 X
7123229-MZ01-0000 FEHIBR REVERSE GEAR,COUNTERSHAFT 1 X
8]23222-LA73-0003 FH3EER MAINSHAFT 3TH SPEED GEAR 1 X
9(23221-LA73-0000 FHISH PIVOT, MAINSHAFT 1 X
10[93301-62020527000 IEHEZE 20%0.5%27 THRUST WASHER 20x0.5x27 1 X
11]23231-1202-0000 EERAFCGISIDEIRESNLEES  |ASSEMBLY, STARTING GEAR 1 X
23240-MZ01-0000A BltAS ASSEMBLY, COUNTERSHAFT 1 X 2008>>
12[23240-MZ01-0000 1 X >>2008
23240-MZ01-0000-S11 1 X
13|B0578300060010700 124 M6x10 BOLT M6x10 1 X
14]23402-1006-0000 EHHEREER FIXING PLATE, DRIVE SPROCKET 1 X X
15[23401-1008-0000 EHHER DRIVE SPROCKET 1 X
16/93301-61521030000 Bl E HER ] 15.2x1x30 THRUST WASHER 20x1x27 2 X
17]23242-LA73-0002 ke COUNTERSHAFT 2ND SPEED GEAR 1 X
1823242-MZ01-0004 B4y tige 4ND SPEED GEAR 1 X
19]23241-MZ01-0000 Bl S5 PIVOT, COUNTERSHAFT 1 X
20[23243-MZ01-0000 ELEL e REVERSE GEAR,COUNTERSHAFT 1 X
21]23242-MZ701-0003 kRIS COUNTERSHAFT 3RD SPEED GEAR 1 X
22[93301-61650524000 IEHERE 16.5%0.5%24 THRUST WASHER 16.5%0.5x24 1 X
23[23203-1006-0001 Bl IEEREE COUNTERSHAFT 4TH SPEED GEAR 1 X
24]23242-MZ701-0001 EERAFCG2508 EI 4R H 1455 SPACER WASHER 1 X
2593301-61650524000 IEHERE 16.5%0.5%24 BUSH,COUNTERSHAFT 1ST SPEED GEAR 1 X
26(23247-1202-0000 BEAPCGISIDERBIHEEHE  |COUNTERSHAFT IST SPEED GEAR 1 X
27|2360B-MZ01-0000 BB A E GEAR,REQOULTION ASSEMBLY 1 X >>2008
2360B-MZ01-0000A 1 X 2008>>
28(23608-1202-0000 XX Fh SHAFT,REDUCTION GEAR 1 X 2008>>
23608-J202-0000-S11 1 X >>2008
29/92102-000HK 121810 RETHA NEEDLE BEARING 1 X
30[23607-MZ01-0000 EIER S EN GEAR,REOULTION 1 X
31]/93301-61201018000 MER T 12x1x18 SHAFT,REDUCTION O-PING 1 X
32[23601-MZ01-0000 BB HEAS ASSEMBLY IDLE GEAR CONP 1 X >>2008
23601-MZ01-0000A 1 X 2008>>
33/91402-D002-0100 $4Blp18.5%1.2x¢22.1 THRUST WASHER ¢18.5x1.2x¢22.1 1 X
34/23604-MZ01-0000 B5 IDLE GEAR CONP 1 X
35(23602-1202-0000 B IDLE GEAR CONP STARTEAR 1 X 108,7 mm
23602-J202-0000-S11 X 102 mm
36/23236-MZ01-0000 EEi COUNTERSHAFT 1ST SPEED 1 X
37(23245-J202-0000 B LOCK UP PLY 1 X
38]93301-52020527000 #E N E20.2x0.5%27 THRUST WASHER 20.2x0.5x27 1 X
39/93301-E1201018000 EYE] WASHER 1 X




Water Cooling System.xls

Ref
No. [Part No. Chinese Description English Description Q'ty all s7,s6 s11 megj.

1[19520-1A20-0000 KEFHAH WATER PIPE COLLAR CLAMP ASSY 6|x
2|19225-1A20-0006 HEKE (13x20x420 ) TUBE (13x%20%420) 1|x
3/19225-1A20-0002 HEKE (13x20x195 ) TUBE (13x%20x195) 1|x
4/1910B-1A20-0000 WEHREAH COOLING FAN ASSY 1|x
5|B166740A0600207 NE IR M6x20 BOLT M6x20 2|x
6/19200-1A20-0000 KRR WATER COOLER 1|x
7|1925A-1A20-0000 ABIF X SWITCH THERMISTOR 1|x
8|91404-1A20-0000 KEFE CLIP , WATER PIPE 2|x
9[19207-1A20-0002 KBE/MERHKE (3.5%7.5%600) |SMALL CIRCULATING FEEDING PIPE (3.5%7.5x600) 1|x
10[19225-1A20-0008 KRHKE (13x20x590 #5%#) |TUBE (13x20%590) 1|x
11[19002-1A20-0000 KR E VANE WHEEL WATER PUMP 1|x
19002-1A20-0011 1|x
12|19003-1A20-0000 KEAE GASKET, VANE WHEEL WATER PUMP 1|x
13|1901B-1A20-0000 HBEHAE MECHANISM SEAL ASSY 1[x
14/90326-1024-0000 kRHEE 12x20x5 OIL SEAL 20x12x5 1|x
15|92102-00000006901 A& (6901) BEARING (6901) 1|x
16[19004-1A20-0000 KR SHAFT , WATER PUMP 1|x
17]|92102-00000006000 37 (6000) BEARING (6000) 1|x
18[1921B-1A20-0000 TRBRATAE CASE , THERMOSTAT 1|x
19|B166740A0600167 NEIREE M6x16 BOLT M6x16 3|x
20|19206-1024-0000 KB ERERARR SENSER,WATER COOLER 1|x
21[90101-30148000190 OB H M 14.8x1.9 O-RING 14.8%1.9 1|x
22|1920A-1024-0000 KSTRBEE THERMOSTAT ASSY,COOLING 1|x
23[19220-1A20-0000 TRRE THERMOSTAT COVER 1|x




Valve Mechanism.xls

RefNo. |Part No. Chinese Description English Description Q'ty all s7,s6 sl1 megj.
15701-LA66-0000 #RI] INLET VALVE SET 1 X >>2008
1[15701-LA66-0000A INLET VALVE SET 2008>> 1 X 2008>>
15701-LA66-0000VA INLET VALVE 1 X
15701-LA66-0000-S11 INLET VALVE SET 1 X
15701-LA66-0000V-S11 INLET VALVE X
15702-LA66-0000 E Al OUTLET VALVE SET 1 X >>2008
2(15702-LA66-0000A OUTLET VALVE SET 2008>> 1 X 2008>>
15702-LA66-0000VA OUTLET VALVE 1 X
15701-LA66-0000-S11 OUTLET VALVE SET 1 X
15701-LA66-0000V-S11 OUTLET VALVE X
3|15706-1008-0000 SIONBEEE SPPING SEAT VALVE 2 X
4|15708-1008-0000 SR EEEE INNER SPRING SEAT,VALVE 2 X
5/15703-1008-0000 SON#E OUTER SPRING 2 X
6/15704-1008-0000 SIOR#RE INNER SPRING 2 X
7|15705-1006-0000 RITEERELRE) RETAINER,VALVE SPRING 2 X
8|15707-1006-0000 S8k VALVE COTTER 4 X
9(15403-1008-0000 SITERBTIRG ADJUSTING NUT,VALVE CLEARANGE 2 X
10|15404-1008-0000 17718 BRI 1T 4R 4T ADJUSTING SCREW,VALVE CLEARANGE 2 X
11/93301-80852218000 AR @ 8.5%2.2x18 WASHER 8.5%2.2x18 3 X
12|91180-1A20-0000 LEERE M8x33 BOLT M8x33 3 X
13|1540A-1A20-0000 SNEBAE ARM ROCKER ASSY 1 X
14|15501-LA73-0000 TS PUSH LEVER STAND 1 X X
15|1532A-LA66-0200 CG200-A-3#H#TAE PUSH LEVER COMP 2 X
16|93303-51230220900 BB 12.3x0.2x20.9 |WAVE WASHER 12.3x0.2x20.9 1 X
17|15407-1008-0000 THEE LOWER ROCKER ARM 2 X
18|15408-1008-0000 THEEH SHAFT,LOWER ROCKER ARM 1 X
19|90101-20180000250 O ZHHE 18%x2.5 O-RING 18x%2.5 1 X
20|15109-1008-0000 ESLEHEE SPRING 1 X
21/90101-20200000250 O ZHE 20%x2.5 O-RING 20x%2.5 1 X
22|15105-J034-0000 B LR H AIR MLET CAM SHAFT 1 X
23|93301-51421024000 D HBE 14.2x1x24  |[THRUST WASHER 14.2x1x24 1 X
24|1510A-1008-0000 IERTB tER 4 TIMING DRIVEN SPROCKET COMP 1 X




Oil Pump.xls

Ref
No. |Part No. Chinese Description English Description Q'ty all s7,s6| sl11 | megj.
1]14200-1A20-0000 A s SR ah i OIL FILTER COMP 1 x
2(14201-1006-0000 HBEERE BT EX-TUBE,OIL 1 x
3|B008190105001220B  |GB819.14&4TM5x12(H4¥) [SCREW M5x12 3 x
4]14202-1006-0000 HBE B hE RS SPRING,EX TUBE 1 x
5|14207-1A20-0000 HBE B S COVER,OIL FILTER 1 x
6(14208-1006-0000 HBEEERF O COTTER PIN,OIL FILTER 1 x
790209-1A20-0000 BB I AT COVER 1 x
8|14205-1A20-0000 HlBIE B OIL FILTER BODY 1 x
9/23101-1006-0000 EES DRIVE GEAR 11 x
10{B00819010600302 $24T M6x30 SCREW M6x30 2] x
11/14107-LA73-0100 e DRIVE SHAFT, GEAR 1 X
12|14102-LA73-0000 aREE DRIVE GEAR,OIL PUMP 1 X
13{14110-LA73-0000 HBREE OIL PUMP CASING 1] x
14/14112-LA73-0000 HBRAETF OUTER ROTOR,OIL PUMP 1 X
15|14111-LA73-0000 TBARNE T INNER ROTOR,OIL PUMP 1 X
16]14108-1006-0000 HBARER OIL PUMP COVER 1 X
17/B00819000400122 $24T M4x12 SCREW M4x12 2] x
18[90101-10094000240 OB 9.4x2.4 O-RING 9.4x2 4 2l x
19(14100-LA73-0000 B REBH OIL PUMP ASSY 1] x




Electric Starting Mech.xls

Ref
No. [Part No. Chinese Description English Description Q'ty all |s7,s6| sl1l1 megj.
1[82200-LA73-2000 CG200-AJKA-3# B3 BHLER A STARTING MOTOR ASSY 1[x >>2008
82200-LA73-2000A 1[x 2008>>
2(21402-1008-0100 CG125D-2# X ER A 3 GEARSHAFT,CONNECTED 1x
3/91522-03000600000 MER G BB 3%6 LOCATING PIN 3x6 1[x
4]93301-51050518000 BB 10.5%0.5%18 WASHER 10.5%0.5x18 4]x
2140A-1008-0103 CGL25D-2#N Bk i R &(— ) miA |GEAR,CONNECTED,1 1[x 16 fog >>2008
5/2140A-1008-0103-B 1[x 17 fog >>2008
2140A-1008-0103-C 1[x 18 fog 2008>>
6/21401-1008-1100 CGL125D-4# X Bkt 5 (=) 2o AT A GEAR,CONNECTED,2 1[x >>2008 16/16
21401-1008-1100-C 1[x 2008>> 14/16
7|B0070010800187 25T M8x18 SCREW MS8x18 3|x
8|21300-LA73-0000 BB SEEEK STARTER CLUTCH COMP. 1[x
9]21422-LA73-0000 EEENES STARTER GEAR 1[x




Crankcase.xls

No [Part No. Chinese Description English Description Q'ty all s7,s6 s1l1 megj.
1|B166740A0600657 NEIREE M6x65 BOLT M6x%65 X
2|22422-1006-0001 CB125-2#BEHRMNEXIHE CLUTCH CABLE STAND X
3|91212-1008-0000 125 M8x32 NUT M8x32 X
4(93301-C1252022008 FHE 12.5%2x22 WASHER 12.5x2x22 X
5/91101-LA66-0200 1B 20mm #¥486.3) X
6/91101-LA66-0300 F427.5) STUD A X
7|B05789000600287 R4 M6x28 BOLT M6x28 X
8|12109-1006-0000 BREEL BREATHER TUBE X
9(12130-1008-0000 CG125D-1#BSEA N CLIP BREATH TURE X
10{18097-1008-0000 CG125DERABEHE + BREATHER TUBE X
12105-1008-0000 X
11|91521-10001400000 Ef8 10x14 DOWEL PIN 10x14 X
12|92102-000NK152312 REHA (NK152312) NEEDLE BEARING (NK152312) X
13|92102-00000006006 & (6006) BEARING (6006) X
1222B-JZ02-0000 AHMEAS R.CRANKCASE ASSY X >>2008
14{1222B-JZ02-0000A R.CRANKCASE ASSY X 2008>>
1222B-JZ02-0000-S11 R.CRANKCASE ASSY X
15|90303-1006-0000 BlHhE 20x34x7 OIL SEAL 20x34x7 X
16|92102-00000006204 & (6204) BEARING (6204) X
17]|91102-LA66-0200 427.5) STUDB X
18|90208-LA73-0000 kR S GASKET,CRANKCASE X
90208-LA73-0001 X
1212B-JZ02-0000 EHHMEAS L.CRANKCASE ASSY X >>2008
19(1212B-JZ02-0000A L.CRANKCASE ASSY X 2008>>
1212B-JZ02-0000-S11 L.CRANKCASE ASSY X
20[92102-00000HK2110 REHA (HK2110) NEEDLE BEARING (HK2110) X
21|92102-0000006202Z & (62022) BEARING (62022) X
22[12102-1008-0000 W EMAR GEAR LOCATING PLATE X
23|B05783000600127 R4 M6x12 BOLT M6x12 X
24|90302-1008-0000 B3 34x50%7 OIL SEAL 34x50x7 X
25|93301-71251520000 A 12.5x1.5%20 WASHER 12.5x1.5%20 X
26|91103-D002-0000 BORIRE M12x1.5 DRAIN PLUG M12x1.5 X
27|1213B-1008-0000 EHBEE PRESSING PIN ASSY X
28|93301-60671014400 IHHEBE 6.7x1x14.4 THRUST WASHER 6.7x1x14.4 X
29|B05783000600257 R4 M6x25 BOLT M6x25
30|90301-1006-0000 RILE A 14x28x7 OIL SEAL 14x28x7 X
31/1431B-1006-0000 HAEENAE OIL MESH SCREEN COMP X
32|14221-1006-0000 HLE I8 M5 SPRING,OIL MESH SCREEN X
33|90101-20350000300 O/ #${M 35%3 O-RING 35x3 X
34|11230-1006-0000 SNEE VALVE COVER X
35[92102-1008-0001 CG125D& A (K%E) NEEDLE BEARING (&3##7&) X
36|12103-1008-0000 f=E a1 PLATE X
37|B166740A0600127 NFIREE M6x12 BOLT M6x12 X
38|15108-1008-0000 M AR POSITION PLATE , CAMSHAFT X
39|B166740A0600507 NFIREE M6x50 BOLT M6x50 X
40|B166740A0601007 /NEIREE M6>x100 BOLT M6x100 X
41|B166740A0600707 NEIREE M6x70 BOLT M6x70 X
42|B166740A0600607 NZIREE M6x60 BOLT M6x60 X

_ﬁ

“i




	clutch
	crankcase cover
	cranshaft-piston
	cylinder
	gearshift
	magneto comp
	transmis. mech.
	water cooling
	valve mech
	oil pump
	el. starting
	cranckase

